






Manitoba Environment Act Proposal  May 2015 
Riverdale Municipality Water Treatment Plant Upgrade   

             

                The Manitoba Water Services Board         iii 

Table of Contents 

Executive Summary ....................................................................................................................................... 1 

List of Acronyms ............................................................................................................................................ 2 

1.0 Introduction ...................................................................................................................................... 3 

1.1 Background Information ..................................................................................................... 3 

1.1.1 Previous Studies ................................................................................................. 3 

1.1.2 Population .......................................................................................................... 4 

1.1.3 Current and Projected Water Use ..................................................................... 5 

1.1.4 Raw Water Source ............................................................................................. 6 

1.1.5 Water Rights Act ................................................................................................ 6 

1.1.6 Water Quality ..................................................................................................... 6 

1.1.7 Compliance Plan................................................................................................. 8 

2.0 Description of Proposed Development ............................................................................................. 9 

2.1 Project Description ............................................................................................................. 9 

2.1.1 Operation and Maintenance ............................................................................ 10 

2.2 Certificate of Title ............................................................................................................. 11 

2.3 Existing and Adjacent Land Use ........................................................................................ 11 

2.4 Land Use Designation and Zoning ..................................................................................... 11 

2.5 Project Schedule ............................................................................................................... 11 

2.6 Project Funding ................................................................................................................. 11 

2.7 Regulatory Approvals ........................................................................................................ 11 

2.8 Public Consultation ........................................................................................................... 12 

2.9 Storage of Petroleum Products and Other Chemicals ...................................................... 12 

3.0 Physical Environment ...................................................................................................................... 13 

3.1 Physiographic Setting and Climate ................................................................................... 13 

3.2 Hydrogeology .................................................................................................................... 13 

3.3 Hydrology .......................................................................................................................... 13 

3.4 Fish and Fish Habitat ......................................................................................................... 14 

3.5 Wildlife Habitat and Vegetation ....................................................................................... 14 

3.6 Socioeconomic .................................................................................................................. 15 

3.7 Heritage Resources ........................................................................................................... 15 

4.0 Potential Environmental Effects ..................................................................................................... 16 

4.1 Air Quality ......................................................................................................................... 16 

4.2 Soils ................................................................................................................................... 16 

4.3 Surface Water, Fish and Fish Habitat ................................................................................ 16 

4.4 Groundwater Quality ........................................................................................................ 19 

4.5 Groundwater Levels .......................................................................................................... 19 

4.6 Vegetation ......................................................................................................................... 19 

4.7 Wildlife Habitat and Vegetation ....................................................................................... 19 



Manitoba Environment Act Proposal  May 2015 
Riverdale Municipality Water Treatment Plant Upgrade   

             

                The Manitoba Water Services Board         iv 

4.8 Species at Risk ................................................................................................................... 19 

4.9 Noise and Vibration .......................................................................................................... 20 

4.10 Employment/Economy ..................................................................................................... 20 

4.11 Human Health and Well Being .......................................................................................... 20 

4.12 Climate Change ................................................................................................................. 20 

5.0 Environmental Management Measures ......................................................................................... 21 

5.1 Air Quality ......................................................................................................................... 21 

5.2 Soils ................................................................................................................................... 21 

5.3 Surface Water ................................................................................................................... 21 

5.4 Groundwater ..................................................................................................................... 22 

5.5 Vegetation and Wildlife .................................................................................................... 22 

5.6 Species at Risk ................................................................................................................... 22 

5.7 Fisheries ............................................................................................................................ 22 

5.8 Noise and Vibration .......................................................................................................... 22 

5.9 Water Conservation .......................................................................................................... 22 

5.10 Socio-Economic Implications ............................................................................................ 22 

6.0 References ...................................................................................................................................... 24 

Appendix A .................................................................................................................................................. 25 

Appendix B .................................................................................................................................................. 28 

Appendix C .................................................................................................................................................. 30 

Appendix D .................................................................................................................................................. 33 

Appendix E .................................................................................................................................................. 35 

Appendix F .................................................................................................................................................. 38 

Appendix G .................................................................................................................................................. 45 

Appendix H .................................................................................................................................................. 48 

 

 

 

  



Manitoba Environment Act Proposal  May 2015 
Riverdale Municipality Water Treatment Plant Upgrade   

             

                The Manitoba Water Services Board         1 

 

 

Executive Summary 

The Riverdale Municipality requested The Manitoba Water Services Board (MWSB) to prepare an 

Environment Act Proposal (EAP) for a Class 1 Development License under the Manitoba Environment Act 

for the construction of a new water treatment plant (WTP) in the Community of Rivers. This 

Environment Act proposal includes components for a WTP and discharge of membrane concentrate. 

Currently, the Rivers WTP provides treatment and disinfection for approximately 1189 people within the 

Community of Rivers. Raw water is supplied from Lake Wahtopanah and flows by gravity approximately 

2.5 km to the existing WTP that was built in 1959. The water treatment process consists of pre-

treatment which takes place at the pumphouse near the lake intake followed by coagulation, 

flocculation, clarification, filtration and disinfection at the WTP. Aging equipment is unable to treat 

water to meet current regulatory standards which has resulted in a Boil Water Advisory being issued for 

the Community. The storage capacity consisting of a concrete reservoir and water tower is insufficient to 

meet current and future water demands for Rivers.  

The proposed development includes the construction of a new 16.8 L/s membrane WTP that will service 

the Community of Rivers and potential rural customers in the surrounding Municipality. It will be located 

next to the existing Rivers WTP. The potassium permanganate and activated carbon pre-treatment 

process will remain in use with the new treatment process including ultrafiltration, reverse osmosis (RO) 

filtration, ultraviolet (UV) disinfection and chlorine disinfection. An existing pipe once used as an intake 

for the Community’s water supply is proposed to be used to discharge highly mineralized concentrate to 

the Little Saskatchewan River located south of Rivers.  

 

 

 

 

  



Manitoba Environment Act Proposal  May 2015 
Riverdale Municipality Water Treatment Plant Upgrade   

             

                The Manitoba Water Services Board         2 

List of Acronyms 

 

AO  Aesthetic Objective 

DBP  Disinfection By-Product 

DWSA  Drinking Water Safety Act 

EAP  Environment Act Proposal 

GCDWQ Guidelines for Canadian Drinking Water Quality 

GUDI  Groundwater Under Direct Influence of Surface Water 

MWSB  Manitoba Water Services Board 

ODW  Office of Drinking Water 

RM  Rural Municipality 

RO   Reverse Osmosis 

TDS  Total Dissolved Solids 

THM  Trihalomethane 

TOC  Total Organic Carbon 

UV  Ultraviolet 

WTP  Water Treatment Plant 

  



Manitoba Environment Act Proposal  May 2015 
Riverdale Municipality Water Treatment Plant Upgrade   

             

                The Manitoba Water Services Board         3 

1.0 Introduction  

The Riverdale Municipality requested The Manitoba Water Services Board (MWSB) to prepare an 

Environment Act Proposal (EAP) for a Class 1 Development License under the Manitoba Environment Act 

for the construction of a new water treatment plant (WTP) in the Community of Rivers. This document 

provides the compiled information required on Manitoba Conservation and Water Stewardship’s 

Environment Act Proposal Report Guidelines and Supplementary Guidelines for Municipal Water Supply 

Systems. This Environment Act proposal includes components for a new WTP and discharge of 

membrane concentrate.  

1.1 Background Information 

The Community of Rivers is located in the southwestern portion of the province of Manitoba 

approximately 40 km northwest of the City of Brandon. In January 2015 Rivers amalgamated with 

the Rural Municipality of Daly to become the Riverdale Municipality.  

The existing WTP was built in 1959 and services 514 customers within the Community. Originally 

the raw water source was from an impoundment on the Little Saskatchewan River but due to 

increasing water demands the supply was changed to Lake Wahtopanah in 1991. Water from the 

Lake intake flows by gravity into a wet well and then travels approximately 2.5 km to the WTP via a 

200 mm pipeline. The water treatment process currently consists of pre-treatment with potassium 

permanganate and powered activated carbon, which are added at the pumphouse located near the 

Lake, followed by treatment at the WTP which includes coagulation, flocculation, clarification, 

filtration and disinfection. Treated water is stored in a 226 m3 reservoir located beneath the WTP 

building and a 363 m3 water tower prior to distribution. 

Elevated levels of aluminum, hardness, total organic carbon (TOC), total dissolved solids (TDS) and 

trihalomethanes (THMs) are close to exceeding limits set by the Guidelines for Canadian Drinking 

Water Quality (GCDWQ) which has raised concerns with the current treatment process. In March 

2014 high turbidity levels resulted in a Boil Water Advisory being placed on the Community that 

was later lifted in August 2014. However again due to high turbidity another Boil Water Advisory 

was issued on April 20, 2015 and currently remains in effect. 

1.1.1 Previous Studies 

A Water Infrastructure Study was prepared by Poetker Engineering Consultants for the Town 

of Rivers in 1988. The study identified infrastructure problem areas, investigated upgrading 

alternatives and recommended appropriate actions. 

Genivar completed a Water System Study for the Town of Rivers in 2013. It was determined 

that due to aging treatment components and stricter drinking water regulations that the WTP 

required significant upgrades and increased storage capacity to meet current and future 

demands.  



Manitoba Environment Act Proposal  May 2015 
Riverdale Municipality Water Treatment Plant Upgrade   

             

                The Manitoba Water Services Board         4 

In December 2014 JR Cousin Consultants prepared a Water Treatment Plant Functional Design 

Report that identified design works for a WTP, reservoir and pumping system for the Town of 

Rivers.  

1.1.2 Population 

 Based on 2011 Census data, the Community of Rivers has an estimated population of 1189 

(Figure 1.1). Although the population has remained constant over the past 40 years allowance 

for future growth has been considered for the design of the water treatment system. Assuming 

a 0.5% minimal growth rate the projected 20 year population in 2034 would be 1344 people.  

 
Figure 1.1 Population Trend 

 

Students and staff that travel from outside of Rivers to attend the two schools within the 

Community contribute to the population. Assuming an occupancy equivalent to 1/3 of the 

population the combined total of 121 bussed in students and 34 staff members that commute 